

**CERTIFICATE OF ANALYSIS**

Product Category:	Anti-Skid Polypropylene Shoe Cover
Part Number:	VTSHCVAS-XL
Lot Number:	250405-101090
Sample Received Date:	04-09-2025
Manufacturing Date:	04-05-2025
Test Date:	04-09-2025

Page 1 of 1

Physical Inspection

Test Method: IEST-RP-CC003

1. Visual Inspection	Sampling	AQL	Result
Critical Defects	G2	AND	Pass
Major Defects	G2	4.0	Pass
Minor Defects	G2	6.5	Pass
2. Dimension Test	G2	4.0	Pass

Physical Properties

Test Method: IEST-RP-CC003

Test	Specification	Actual	Result
1. Weight	40 ± 1 gsm	39	Pass
2. Length	18 ± 0.5"	17.6	Pass
3. Height	6 ± 0.5"	6.1	Pass

Notes:

Tested by:
Sunny Wu
QA Inspector

Approved by:
Vijendraan Venkitasalam
QA Manager